This custom kit 1s manufactured by Snmowbear Limited to fit:

FORD F250 (Heavy Duty) MOUNT ASSEMBLY
(4x4) YEAR 1992 to 1998

[TEM DESCRIPTION PART # [QTY.
FRAME * [ 1 | CROSS MEMBER 5XM5 | 1
* NOT INCLUDED IN KIT, PURCHASE SEPARATELY
2 | L.H. SUPPORT BRACKET 51517L
3 | R.H. SUPPORT BRACKET 51517R
4 | L.H. SUPPORT 51516LB
5 | R.H. SUPPORT 51516RB
6 | HEX BOLT 1/2-13 x 1 1/2 72510 | 8
7 | LOCKING HEX NUT 1/2-13 72595 | 8
8 | CARRIAGE BOLT 5/8—11 x 1 1/2] 75510 | 2
9 | HEX BOLT 5/8-11 x 1 1/2 73010 | 2
0 | HEX BOLT 5/8—-11 x 3 1/2 73030 | 2
1_| LOCKING HEX NUT 5/8—11 73095 | 4
2 | 5/8 FLAT WASHER 73080 | 8
3 | 1/2 FLAT WASHER 72580 | 2

SOME VEHICLES MAY NOT HAVE A HOLE RIGHT THROUGH THE FRAME.

IN THESE CASES, USE THE 5/8 CARRIAGE BOLTS PROVIDED. _._.mé

TO DO THIS, TAPE A SHORT PIECE OF WIRE ONTO THE CARRIAGE BOLT.
INSERT THE WIRE THROUGH THE HOLE FURTHER BACK IN THE FRAME AND
OUT THROUGH THE REQUIRED HOLE. NOW ATTACH THE BRACKET, WASHER & NUT.

PAGE 1 OF 1| DWG. # 515171 | PART # 61517—121300




